
Group: 11LD

Engine: 11LD 535-3   Drawing: B

CONN.ROD/PISTON/CYLINDER/CRANKSHAFT/FLYWHEEL/CRANKCASE/FLANGING/MOUNTS

POS. CODE DESCRIPTION Qty

  1 8211.058 ring set     std. 3

  1 8211.059 ring set +0,50 3

  1 8211.060 ring set +1,00 3

  2 6500.269 PISTON SET   std 3

  2 6500.270 PISTON SET +0,50 3

  2 6500.271 PISTON SET +1,00 3

  3 1526.111 CONNECTING ROD 3

  4 1770.109 conn.rod bolt M 8 X 50 6

  5 8480.029 gudgeon pin 3

  6 1240.022 snap ring 6

  7 1630.014 small end bearing 3

  8 1640.059 big end bushing     std. 3

  8 1640.060 big end bushing  -0,25 3

  8 1640.061 big end bushing  -0,50 3

  9 1050.946 CRANKSHAFT 1

 10 2380.103 cylinder 3

 11 2280.056 crankshaft wooddruff key 2

 12 9080.133 cap  diam. 8 3

 13 8676.080 FLYWHELL SIDE MID.SUPPORT 1

 14 9730.034 screw M 8 X 55 4

 15 5111.069 safety plate 2

 16 1862.144 bolt 2

 17 9080.182 plug diam.10 2

 18 9765.109 screw M 14 1

 19 6800.004 stud M 10 X 20 (35) 11

 20 1198.185 flanging ring (drilling holes) 1

 20 1198.190 flanging ring (through holes) 1

 21 3855.038 ball bearing flange diam. 118 1

 22 1862.073 bolt 6

 25 6850.103 cyl.head stud 12

 26 1611.082 middle supp.bearing     std. 2

 26 1611.083 middle supp.bearing -0,25 2

 26 1611.084 middle supp.bearing -0,50 2

 27 8460.055 locating dowel 2

 28 4670.062 copper gasket diam. 6,2 X 10 X 1,5 1

 29 1760.001 bolt M 6 X 1 X 10 1

 30 8676.081 GEAR SIDE MIDDLE SUPPORT 1

 31 9080.182 plug diam.10 1

 32 1213.349 seal ring 1

 33 1770.156 bolt M 8 X 1,25 X 25 7

 34 3835.066 clutch bell 1

 36 4936.049 gear 1

 37 1301.140 ring 1

 38 1213.351 ring 1

 39 8675.108 CRANKSH.SUPP.  -0,25 1

 39 8675.109 CRANKSH.SUPP.  -0,50 1

 39 8676.077 CRANKSH.SUPP.     std. 1

 40 9765.109 screw M 14 1

 41 8965.036 plug 1

 42 1611.089 bearing     std. (flyheel side) 1

 42 1611.090 bearing -0,25 (flywheel side) 1

 42 1611.091 bearing -0,50 (flywheel side) 1

 43 4701.056 gasket 1

printed by LOMBARDINI:   11/08/2010  -      1



Group: 11LD

Engine: 11LD 535-3   Drawing: B

CONN.ROD/PISTON/CYLINDER/CRANKSHAFT/FLYWHEEL/CRANKCASE/FLANGING/MOUNTS

POS. CODE DESCRIPTION Qty

 44 8675.293 bearing housing (rear) 1

 45 9765.114 screw M 6 X 16 1

 46 9732.092 screw M 8 X 18 4

 47 2032.083 bell interc. Gr. 8-9 1

 48 7565.011 washer diam.10 11

 49 3240.033 nut M 10 11

 50 2816.045 crown gear 1

 51 9880.167 FLYWHEEL Ass.Y  std 1

 51 9880.178 FLYWHEEL ASS.Y 1

 52 9732.037 screw M 10 X 40 8

 55 8990.022 eXpansion plug diam.30 1

 56 8990.052 plug diam. 8 5

 57 «–––––» see Pos. B 39 0

 59 4601.044 gasket 1

 60 6429.047 engine mount 4

 61 1510.272 CRANKCASE 1

 62 7565.011 washer diam.10 16

 63 1780.007 bolt M 10 X 1,5 X 35 16

 64 4431.145 gasket 1

 65 2710.062 cover 1

 67 9730.107 screw M 6 X 14 3

 68 2615.040 camshaft cover 1

 69 4431.146 gasket 1

 70 9732.074 screw M 8 X 20 9

 71 6647.060 gear cover 1

 72 9730.031 screw M 8 X 40 3

 73 9730.024 screw M 8 X 16 1

 74 2615.039 cover 1

 75 4501.110 gasket 1

 78 1770.156 bolt M 8 X 1,25 X 25 3

printed by LOMBARDINI:   11/08/2010  -      2



Engine: 11LD 535-3  Drawing: B

printed by LOMBARDINI:   11/08/2010


